Riverbend Water Resources District

Phase 3 Report on Water Treatment Plant and Raw

Water Intake Site Selection

Submitted To Riverbend Water Resources District

By
CH2M HILL
and
MTG Engineers and Surveyors

August 29, 2012

AN

This report was prepared under the supervision of
Edward M. Motley, P.E.
On August 29, 2012
Texas Registered Professional Engineer No. 48243
CH2M HILL TX PE Firm No. 3699

1004831075_Final Report

60:€ Wd £14357117
NOLLYSLSINING Y 1oy u)ne



Riverbend Water Resources District
Phase 3 Report on Water Treatment Plant and Raw
Water Intake Site Selection

Submitted To Riverbend Water Resources District
By
CH2M HILL
and

MTG Engineers and Surveyors

August 29, 2012

This report was prepared under the supervision of
[...]
valves and piping are also in a state of deterioration and configured in such a way that the entire water
treatment plant would have to be shut down for an extended period of time to implement significant
improvements.

The New Boston Road Water Treatment Plant site is severely constrained by floodplain issues. Much of
the existing plant is located within the floodway of floodplain as shown in Figure 2-04. Any renovation
or expansion on this plant site will need to address these issues.

In summary, the existing New Boston Road Water Treatment Plant is in need of replacement. Regulatory
changes require improved finished water quality that is difficult to obtain from the current treatment
processes. In addition, the condition of the structures and equipment are in such a state of deterioration
that replacement, either on the existing site with floodplain mitigation or on a new site, is the only feasible
option.

2.4 RWRD Member City Treated Water Transmission Pipeline

The RWRD Member City Treated Water Transmission Main extends from the New Boston Road Water
Treatment Plant westward along New Boston Road (U.S. 82) to Annona. The RWRD Member City
Treated Water Transmission System also includes two spurs that extends south from New Boston Road
through the Red River Army Depot and serves Maud and Redwater. The New Boston Road pipeline
varies in size from 33-inches in diameter at the New Boston Road Water Treatment Plant to 10-inch in
diameter beyond De Kalb. The New Boston Road pipeline between the New Boston Road Water
Treatment Plant and FM 2253 where it connects with a Texarkana Water Utilities water distribution main
is an integral part of the Texarkana Water Utilities water distribution system. Beyond FM 2253, the New
Boston Road Transmission Main serves the other Member Cities exclusively.

The delivery point for each RWRD Member City, except Texarkana Water Utilities, includes a meter and
a ground storage tank. Water is discharged into the top of the tank creating an “air gap” thus protecting
the system from backflow contamination.

The RWRD Member City Water Transmission System is reported to be in good condition and to have
sufficient capacity to meet the near term needs of the Member Cities. If the system is expanded to add
more members, the capacity of the will need to be evaluated to assure that it will continue to deliver the
desired quantity of water to all customers.

" HpR Engineering, Inc.; June 2010

24|PAGE



Section 3
Project Requirements

3.1 General Requirements

This study focuses on improvements to the member city system that includes the raw water intake and
pump station in Lake Wright Patman, the New Boston Road Water Treatment Plant, the raw water
pipeline that conveys water from the raw water pump station to the New Boston Road Water Treatment
Plant and the treated water transmission pipeline that conveys treated water to the various member cities.
The Millwood Lake Water Supply System is a critical component of the water supply for Texarkana,
Texas and Texarkana, Arkansas and will continue play a key role in the future water supply for the
region, but for the sake of reliability, flexibility, operational efficiency and the viability of the water
supply to support growth, the region should maintain both the Member City (Lake Wright Patman) and
the Millwood Lake water supplies in a reliable and sustainable condition..

The proposed Member City system should be planned to provide a cost effective, reliable and sustainable
water supply for all of the Member Cities. The system should be expandable so that it can supply the
projected growth for the Member Cities and that of any new members or customers that join the system.

3.2 Capacity Requirements

The proposed system should be planned with sufficient capacity to meet the current and near term (next
10 to 15 years) needs of the Member Cities and have sufficient residual capacity to supply any
unexpected growth. Yet the system should not be “over built” to the point that it becomes a financial
burden on the Member Cities. The system should also have the flexibility to potentially serve new
industrial customers with raw or partially treated water should there be a need for such water.

This study focus on planning for a system with an ultimate capacity of 60 mgd which will meet the needs
of an equivalent population of 200,000, assuming a per capita consumption of 150 gallons per capita per
day and a 2 to 1 peaking factor. The term equivalent population is defined as total consumption for all
classes (municipal, industrial, and commercial) divided by the total population. The equivalent
population can appear inflated in areas with high commercial and/or industrial users and areas with high
university student populations.

The baseline initial capacity of the system will be planned for 20 mgd, but alternative, with costs, will be
presented for 25 mgd and 35 mgd.

3.3 Water Quality Requirements

The proposed system should be planned to meet the current and reasonably anticipated Federal and State
Drinking Water rules. As noted in Section 2, the existing New Boston Road Water Treatment Plant has
experienced issues with disinfection by-products and high filter turbidities in the past. This plant was
designed to meet different treatment requirements than those now required by the regulatory agencies.
Water from the plant has also been reported to lose disinfectant residuals at some RWRD Member City
delivery points. In addition, the water treatment process should be planned to address the taste and odor
issues that have historically plagued the existing New Boston Road Water Treatment Plant. These issues

5|PAGE



should be specifically addressed in the water treatment process planning. Specific regulatory limits and
treatment goals for the new plant for select water quality parameters of particular interest are shown in

Table 3-01.

Table 3-01 Key Water quality Parameters

Parameter Regulation Goal

Turbidity < 0.3 NTU 90% of time < 0.15 NTU 95% of time
TTHM 80 ug/L 60 ug/L

HAAS 60 ug/L 45 ug/L

TOC Typically 40% removal 35-50% removal

Color 15 cu 10 cu

MIB/Geosmin NA <10 ng/L

26|PAGE




Section 4
Water Quality Goals and Process Recommendations

4.1 Previous Water Quality Evaluations

2010 HDR Engineering Studies - In 2010, HDR Engineering completed a study on what is required to
upgrade the existing New Boston Road WTP to meet current and future water quality goals. The treated
water quality goals stated in the study were turbidities less than 0.2 NTU 95% of the time, total organic
carbon (TOC) removal of between 35% and 50% depending on raw water TOC and alkalinity, total
trihalomethanes of less than 60 ug/L and haloacetic acids of less than 45 ug/L. In addition, objectionable
taste and odor is to be mitigated by reducing MIB and Geosmin to less than 10 ug/L in the finished water.
Raw water characteristics were measured by HDR during a 1 year period from May 2006 to April 2007.
The water was found to contain high levels of organic matter in the water as illustrated by the high levels
of TOC. Turbidity was variable but typical of a reservoir surface water source. Alkalinity was moderate
but trended toward the low side during certain times of the year. Levels of MIB and Geosmin were found
to be as high as 100 ng/L and 3,100 ng/L respectively indicating very high levels of objectionable taste
and odor. Selected water quality results from that study are shown in Table 4-01."

Table 4-01 -Raw Water Characteristics

Date Turbidity pH TOC Alkalinity
May 06 16.9 7.7 10.0 75
June 06 9.6 7.6 9.7 74
July 06 0.9 7.2 10.4 76
Aug 06 12.1 8.0 11.6 78
Sep 06 12.1 7.4 11.3 82
Oct 06 10.8 7.4 11.5 82
Nov 06 11.4 7.6 8.2 82
Dec 06 14.4 7.7 8.7 84
Jan 07 16.6 7.2 7.5 78
Feb 07 19.6 7.2 NA NA
Mar 07 18.0 7.3 7.1 48
Apr 07 19.8 7.4 9.0 50

The HDR report recommended that the existing clarifiers be replaced with incline plate settlers due to the
poor condition of the existing sedimentation basins. The existing filters would be replaced with low
pressure membranes to improve turbidity and pathogen removal. Free chlorine was recommended for
primary disinfection and in conjunction with the disinfection credits provided by the membranes the
chlorine contact time should be able to be kept short enough to not exceed the total trihalomethane or
haloacetic acid goals. An on-site chlorine generation system was recommended due to the hazards
associated with the use of chlorine gas and the general trend in the industry to move to safer alternatives.
Taste and odor would be controlled with the use of Powdered Activated Carbon (PAC) and chlorine
dioxide. Other facilities at the existing plant would continue to be used.*?

" HDR Engineering, Inc.; June 2010
> HDR Engineering, Inc.; June 2010

271|IPAGE



There was no mention of a pilot study of the membrane system on Lake Wright-Patman water provided in
the report. Likewise, no results on the effectiveness of MIB and Geosmin removal with Chlorine Dioxide
and PAC were provided. To remove MIB and Geosmin from a level of up to 3100 ng/L down to below
10 ng/l would require a 99.67% removal. This is an extremely high level of removal and it is doubtful
any single treatment technology would be able to deliver it. This is especially true for some adsorption
technologies such as PAC or technologies with lower levels of oxidation capacity such as potassium
permanganate or chlorine dioxide. The use of granular activated carbon (GAC) or UV oxidation are
typically much more effective for taste and odor control but are considerably more expensive. The other
technology used for taste and odor control, particularly in North Texas, is 0zone. The use of 0zone was
not evaluated in the HDR report.

Riverbend Water Resources District Phase 2 Studies The other previous study was the Phase 2 report
completed by CH2M HILL and MTG Engineers in December, 2009.* This report analyzed seven
different process trains for the treatment of Lake Wright Patman water including combinations of various
clarification technologies, biologically activated carbon filtration, membranes, granular activated carbon,
ozonation, UV advanced oxidation, and the current conventional treatment process. The alternatives were
evaluated on anticipated effectiveness and life cycle cost for a completely new treatment facility of
various sizes between 20 and 35 mgd. The primary goals of the treatment process was the removal of
turbidity and organic matter that leads to disinfection by-product formation, color in the water, and taste
and odor issues. Table 4-02 summarizes the anticipated capital and annual unit water costs (operating cost
plus amortized capital cost) for each of the seven options investigated at a 20 mgd capacity along with a
summary of the benefits as determined in the Phase 2 report.

Table 4-02—-Anticipated Cost of Water

Option Capital Annual Unit Benefit Summary
Cost Water Cost
($M) ($/1000 gal)

1. PAC-Enhanced Excellent Taste and Odor removal, Excellent TOC

coagulation-Ozone- 54.5 1.14 S
BAC filters removal, Good pathogen removal/inactivation.

2 PAC-Enhanced Excellent Taste and Odor removal, Excellent TOC
Coagulation-MF/UF- 89.7 239 removal, Excellent pathogen removal/inactivation
UV/AOP ’ pathog '

3 PAC-Enhanced Moderate Taste and Odor removal, Good TOC
coagulation-MF/UF - 89.1 2.33 .
GAC removal, and Good pathogen removal/inactivation.

4. PAC-Enhanced
Coagulation-Ozone- 495 108 Excellent Taste and Odor removal, Excellent TOC

BAC (Actiflo) removal, Good pathogen removal/inactivation.

5. PAC-Enhanced
Coagulation-Ozone- 54.8 1.14
BAC (Super P)

Excellent Taste and Odor removal, Excellent TOC
removal, Good pathogen removal/inactivation.

1 CH2MHILL and MTG Engineers and Surveyors, Riverbend Water Resources District Water Supply System Phase 2
Study, XXX

28|PAGE




Option Capital Annual Unit Benefit Summary
Cost Water Cost
($M) ($/1000 gal)

6. PAC-Enhanced
Coagulation-Ozone- 56.2 1.17
BAC (Solids Contact)

Excellent Taste and Odor removal, Excellent TOC
removal, Good pathogen removal/inactivation.

7. PAC-Enhanced
Coagulation-Media 45.5 1.03
Filtration (Existing)

Poor Taste and Odor removal, Moderate TOC
removal, Moderate pathogen removal/inactivation.

As a result of this evaluation, a process of PAC, Enhanced coagulation (with the Actiflo process),
ozonation, and biological filtration was proposed for the new treatment facility (Option 4). Powdered
activated carbon would be added at the new intake to assist the ozone and biological filters with taste and
odor removal during peak taste and odor episodes. Ozone and biologically activated carbon filtration
provide a powerful combination for the removal of the high levels of organic carbon and taste and odor
compounds found in Wright Patman water.* The recommended alternative (Alternative 4) provides the
District with tremendous water quality benefits over the lowest cost option (Option 7) at a premium of
only about 10% above the capital cost and less than 5% in annual unit water cost of Option 7.

4.2 Treated Water Quality Goals for the Riverbend Water Supply System

As discussed in Section 3 of this report, the proposed system should be planned to meet the current and
reasonably anticipated Federal and State Drinking Water rules. As noted in Section 2, the existing New
Boston Road Water Treatment Plant has experienced issues with disinfection by-products and high filter
turbidities in the past. Water from the plant has also been reported to lose chloramine residuals at some
RWRD Member City delivery points. In addition, the water treatment process should be planned to
address the taste and odor issues that have historically plagued the existing New Boston Road Water
Treatment Plant. These issues should be specifically addressed in the water treatment process planning.

4.3 Water Treatment Process Recommendations for the Riverbend Water Supply system

The treatment process selected in the Phase 2 study is shown in Figure 4-01. As summarized in the
previous section of this report, the process was selected based on a cost-benefit analysis using Decision
Science techniques.

Figure 4-01

PAC  Alum

Source —i—i—> Rapid mix

Water

NaOClI NH; NaOH

Actiflo »  Ozone N BAC l l l To Storage and

L i TT Distribution

FTW & BWW BWA & BWS

2

A

Sludge to
Residuals Handling

" CH2MHILL and MTG Engineers and Surveyors; Riverbend Water Resource District Phase 2 Water Supply Study;
December 2009

29|PAGE




These unit processes include ozonation and biologically active carbon filters (BAC). Both of these
processes have been successfully applied in waters with characteristics similar to that found in Lake
Wright Patman to address taste & odor concerns, high disinfection by-product concentrations and
concerns with maintaining disinfection residuals. Enhanced coagulation coupled with ozonation and
BAC is a proven multi-barrier process to remove total organic carbon (TOC) a precursor to disinfection
by-products. Ozonation coupled with BAC is also a proven process to remove taste & odor compounds
to levels below human perception thresholds and to produce water with a stable disinfection residual. In
summary, the recommended process is believed to be capable of producing a water quality that meets the
objectives of Riverbend Water Resources District, but this hypothesis should be validated by laboratory
testing of the process conceptual design.

The purpose of the concept validation portion of this Phase 3 Study is to verify the suitability of the
treatment process selected in the Phase 2 Study and to obtain preliminary chemical feed rates and
expected performance. Additional testing will be conducted during final design to confirm performance
during other times of the year or different raw water quality. The testing consisted of the following tasks:

e Task 1 Raw Water Characteristics
e Task 2 Clarification Optimization
o Task 2A Impact of pH Adjustment

e Task 3 Ozonation Evaluation

4.4 Lake Wright Patman Raw Water Quality

Wright Patman water is typically high in organics (TOC ranges from 5 to 13 mg/L) and is subject to